o
CANYCY'

PARTS LIST

BKG65S

BK65  Fgjz27
BK65D MWESZ>7

PARTS NO.3693 9810 100




3692
3692
3688
3692
3688
3692
3693
3692
3692
3691
3692
3688
3692
3693
3693
3693
3693
3688
3691
3691
3688
3693
3692
3693
3691
3691
3693
3693
3693
3693

3507

BK65

O00A
000B
010A
010A
020A
020B
100A
120A
140A
200A
210A
220A
230A
250A
300A
310A
320A
350A
9901

480A
490A
500A
550A
110A
9902

4808
500B
500C
500D
600A

6001

H /8

Table of Contents

TPy Engine ( BAFY ) v
TV Engine ( BAYE )
xyVraryhke—) Engine Control ( ®BLFT ) i,
xyVraryko—)L Engine Control ( BALYEXR )
TV Electric (BT )
TV Electric ( BILYE ) i
Z1L—2A Frame ( TFEIFL T ) BIEK B Drrerrerrrareareriiiiiiieeaaaaiis
FJ N (GO V © T eeeeerrrsnrnrnnnnnnnnnnnnnnnnnnnnnssnssenssreeseeeeseeessndbanereanatineeeeeeeibieeeee
VP TR YT A CON T T 01 DB O X ottt
T3 TY TT AN SIS S 1 O rerrrrrreeeeeeaesiemmmmiiiiiiaiaeesiiiienm..
A I - T T B 3 LT s L A SO
LTI RTI U L T d 1 @ T creeevereroreresimmmaiiieaiieeaiieee s anssinteesneessnes s snee s s
SUTUYY Upper RoL 1 er i,
RU G F o ZY PoOWeT . Lin e i,
PARIZTYT Side CLU-LCR e
JT9F e TL—F ClUutch & Brake ...
F-12 Gear Shif t e
FEAZZE S @ @ A +ertueeeeenhea et one e et ettt n bbbttt ettt ettt
Udtyvh Wagon Set ( FEE LT ) BKB D vrrrrrerreeeenennn

K7vew2 Lower Lock ( FEFL7 ) BK6

B tererninereeni e

a2 RUZL7 Bed Locking Device ( FEFLZ ) BK65--- 23

~—2 Mark ( FE¥7-®L)I> ) BK65 -
T T HEY ACCESSOT 1 @ rrererrerrreiniiiaiiii.

Z7L—X. Frame ( WEXLT ) BK65D oooeeeeeee

Ud %y bh Wagon Set ( WEXYZ ) BKGB 5D reerrrenerennennn

K7vev”Z Lower Lock ( JWEXLY ) BK6
~—7 Mark ( WEX>Z7 &L} ) BK65D

~—7 Mark ( FEF7-®BLYF ) BK65 -

~—27 Mark ( WEF7-ELYX ) BK65D

153 5 FTTTTTIUPIR

27> Hydraulic System ( HEXFLT ) BKGB 5D
/\Oyb‘v—f/\‘ Hydraul ic Pump ......................................................
Contents-1 2013/March



3692 0O00A =¥ Engine ( V7Y )

HamES HmEH B 5f = i &

#
i3

NO. PART NO. PART NAME DESCRIPTION FROM ~ UP TO SERIAL NO. REMARKS

1 3688 0001 000 |IVY'y ENGINE 1 |EX170D70130

2 3557 0005 000 |7°-) PULLEY 1

3 3692 0011 000 |A'—Z BASE 1

4 K814 0108 040 |Fik' Lk BOLT 4 |M8%40(8T)

5 0350 0140 822 |PwW WASHER 10 |8%22%1.6

6 F301 0108 000 |FFyk NUT 10 |M8

7 3407 0102 000 |71\'— RUBBER 2

8 3611 0008 000 |AWbAFYINVA STOPPER 2

9 K110 0108 016 |Fik' L+ BOLT 2 |M8x16

10 0852 1300 038 |VA'ILb V-BELT 1 |SB38

11 3611 0103 000 |&7vva'L RUBBER 2 |B-20

2012/October




3692 000B =¥ Engine ( BAYXx )

&

10
R nRES BRmAH %l = <+ |E R i =
#
i3
NO. PART NO. PART NAME DESCRIPTION FROM ~ UP TO SERIAL NO. REMARKS
1 3692 0002 000 |1 Y'Y ENGINE 1 |EX17DSt)Lit#%
2 3557 0005 000 |7°-Y) PULLEY 1
3 3692 0011 000 |A'—Z BASE 1
4 K814 0108 040 |Fik' 1L+ BOLT 4 |M8%40(8T)
5 0350 0140 822 |PwW WASHER 10 |8*22%1.6
6 F301 0108 000 |FFvk NUT 10 |M8
7 3407 0102 000 |71V'— RUBBER 2
8 3611 0008 000 |AWbAFYINA STOPPER 2
9 K110 0108 016 |Fik 1L+ BOLT 2 |M8x16
10 0852 1300 038 |VA'ILb V-BELT 1 |SB38
11 3611 0103 000 |&7vva'L RUBBER 2 |B-20

2012/May




3688 010A =y vrarvimr—/ Engine

Control ( ®BHWLFY )

R HamES e B = < |E R w &
#
%
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 3688 0101 000 |Li\'—Assy LEVER ASSY 1
-1 3688 0102 000 |Lin'— LEVER 1
1-2 3688 0103 000 |74Y— WIRE 1
2 H204 0106 016 |tALAB BOLT 2 |M6%16
3 0040 1151 500 |/'AAyk GROMMET 1
BK65 2015/February




3692 010A =yvrarvbimr—/L Engine

Control ( ®BLYX )

."C\%\
W -
\_I)t //\ “\\\ 1
. 1-2 \“\\ /
_— , ~
».\::\ /_/ :/\,.r
c[ﬁ(fi\ // 4
g //
7 [\@S\\‘lﬁ /
A et Jg__;_“_',') /
—, J’f.f
. ;f'\\{_“(
\.\ I\“/{/(D/i'}““x
\\. = \:{‘::‘m
N -
N\
N 2
R MRES BB R B% %= < |EB R E & &
#
%
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 3688 0101 000 JLi\'—Assy LEVER ASSY 1
1-1 3688 0102 000 |Ln'— LEVER 1
1-2 3688 0103 000 |74¥— WIRE 1
2 H204 0106 016 |tLAB BOLT 2 [M6%16
3 0040 1151 500 |7 'AAyk GROMMET 1
4 3567 0111 000 |Fa—=994%¥— WIRE 1
2015/February

BK65




3688 020A T»YU Electric ( &LFYv )
Rl HaES LR B% = <+ |=E BREH ® *
1
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3563 0215 000 |R1y¥ SWITCH 1
2 3572 0205 000 |n—%2Z HARNESS 1
3 K700 0106 014 |F#' )L+ BOLT 1 |M6x14
4 3688 0211 000 |7'7%vb BRACKET 1

BK65

2012/May




3692 020B YU Electri

c ( BLYX )

- NO.4430052

22
,
24
N\
\a/} /9
L E}, 10
2% |/
L AR
R i E2E B B A B ® 5 &
#
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3692 0206 001 |n—%2A HARNESS 1 - N0.4430052 L ab—4—
1 3688 0206 000 |n—%2A HARNESS 1 D |N0O.4430053 - VIFI74%—
1-1 0980 1001 002 |Ea1—2A FUSE 1 [10A
3 3718 0425 000 |A—YA{yFAssy Switch 1
3-1 3718 0425 100 |¥—Assy KEY Assy 1
4 3705 3901 000 |n'yT) BATTERY 1 [40B19R
5 3566 0211 000 |AMvF SWITCH 1
6 A100 0106 045 |#'ILb BOLT 1 [M6%45
7 0980 7151 004 |7°5A3=}F CODE 1 |[15-L1000 - N0O.4430106
7 0980 7151 204 '|7°5A3=}F CODE 1 [15-L1200 B |N0O.4430107 -
8 3643 0217.000 |v4F+A3-F CODE 1
9 3415 0055 000 |!)=F+v CODE 1
10 3522 0238 100 |4y7"44F TAP TIGHT 2
11 3692 0215000 |7'549b BRACKET 1
12 3692 0219 000 |7°L—F PLATE 1
13 K110 0108 016 |Fi I+ BOLT 6 |M8%16
14 F300 0106 000 |FFyb NUT 2 |M6 - N0O.4430052 L ab—4—
14 F300 0106 000 |FFyb NUT 1 M6 D |N0.4430053 - LIFI74%—
15 K700 0106 014 |Fi' L+ BOLT 2 [M6x14 - NO.4430052 L ab—4—
15 K700 0106 014 |Fi L+ BOLT 3 [M6x14 D |NO.4430053 - VIFI74%—
16 3688 0221 000 |7°L—} PLATE 1
17 3692 0223 000 |7'749b BRACKET 1
18 3712 0315 000 |%Yy7’ CLIP 2
19 3715 0425 000 |\ BAND 2
20 3714 0491 000 |YL— RELAY 1
21 0050 2108 083 |77 CLAMP 2 |L80
22 3513 3131 000 |7"FAFyINUE BAND 2
23 3692 0207 000 |7°747yh BRACKET 1 - N0.4430052 LE 2b—4—
23 3688 0225 000 |77y BRACKET 1 D |NO.4430053 - LIFI74%—
24 H242 0106 016 |FAtLAB BOLT 1 [M6%16 D |N0.4430053 - LIFI74%—
90 ZR2467190301 |L¥'1L—4- REGULATOR 1 |246-71903-01 - N0.4430052 L ab—4—
91 ZR2777140101 |L9F774%— RECTIFIER 1 |277-71401-01 | D |N0O.4430053 - LIFI74%—
BK65 2013/September




3693

100A 7lL—A Frame ( FEFX¥7 ) BK65

R HRES BEEH B = < |EH RS " &
#
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
2 3691 1081 000 |Fyhk' vk’ PIPE 1
3 A351 0112 002 |uFyhk NUT 1 |Mm12
4 0350 0151 226 |Pw WASHER 1 |12%26%2.3
BK65 2012/May




3692 120A H3— Cover
Rl HaES LR B% = <+ |=E BREH ® *
1
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3692 1201 000 |hn'— COVER 1
2 K110 0108 016 |F#'JL+ BOLT 18 |M8*16
3 3692 1218 000 |An'— COVER 1
4 F300 0106 000 |FFvb NUT 2 |M6
5 3678 1473 000 |¥+¥v¥F CATCH 2 |C-100-A-2
6 H242 0103 010 |#AtALRB SCREW 4 |M3x%10
7 F300 0103 001 |FFvb NUT 4 |M3
8 3692 1221 000 |7°L—F PLATE 1
9 3688 1235 000 |Hn'— COVER 1
10 3688 1245 000 |3°L1% RUBBER 1
11 3688 1247 000 |7°L—} PLATE 1
12 3688 1252 000 |4VYal—4% INSULATOR 1
13 3688 1255 000 |1vYal—4% INSULATOR 1
BK65 2012/May




3692 140A Yu¥ARyZA Control Box
Q,/Z
%
5 P
\ 0

©—>9
Rl HaES LR B% = <+ |=E BREH ® *
1
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3692 1401 000 |~'%)L PANEL 1
2 3611 1807 000 |#3'T'A GROMMET 4 |C-6
3 K110 0108 016 |F#' )L+ BOLT 4 |M8x%16
4 3692 1411 000 |hn'— COVER 1
5 K700 0106 012 |F#'JL+ BOLT 4 |M6%12
BK65 2012/May




3691

200A

Svi¥gy Transmission

R HaES B &R R B = <+ |E E RS w &
1
%
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 7318 000N 500 |3yY3vASSY Transmission 1 |HS063N
2 3583 2007 000 |7'747vhk BRACKET 2
3 K710 0110 020 |F#' b BOLT 4 |M10*20(7T)
4 A104 0110 160 |&'ILb BOLT 1 [M10%160%32
5 F301 0110 000 |F¥ub NUT 1 [M10
6 3688 2005 000 |7°—) PULLEY 1
7 0571 0005 035 |¥— KEY 1 |5%35
8 K700 0606 016 JF& IVt BOLT 1 |M6%16
9 0350 0160 628 |PW WASHER 1 |6%28%3.0
10 36112011 000 |A7°'O4yr8T SPROCKET 2
11 3718 8104 000 |VA SHIM 2
12 0350 0171 640 |PW WASHER 2 |16X40X4.5
13 A310 0101 620 |¥+vALTyt NUT 2 |M16
14 0520 0140 032 7Yty PIN SPLIT 2 |4.0%32
15 3656 2011 000 |70A—7 CRAWLER 2
16 7953 1004 000 |#4IL¥+y7’ CAP 2
17 0350 0151 026 |PW WASHER 2 |10%26%2.3
BK65 2013/February




3692 210A 7rU» Roller

P
""\.\
é?\ \ P /Hq\l
A /
3 \‘EQ\ - ” / /ﬁL - .l

‘\\/_’P ‘/
/ / i
. h 4
~ \\ If ’,-'
[ J"L/ \\\/ ; /
@ ~ (CaP Y -5
/_,./’ /‘_‘@\ ‘\:\‘\\ I:‘@%j"". —
6127 __— O
Q\\G—w 7 ~
.. - - 3 PSRN
. '6 116_5 - ‘ i/ _\\K\\\\\
\ / ! / ™ L "‘x\\\
‘\\{6-4 P //‘%\\\
\\( |‘1 |: L\."! ) f/}\?; ;J
N NORS
/ Ny ,3’%
[ ] =
~ .,// i
ANy —
6 ~(_ 6-3 =
\<\6—6'
b
6-4
\‘\
R MRES EIETE2 B & <t B RS # 5 =
#
i
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 3691 2105 000 |7'F4yh BRACKET 4
2 0796 0202 320 |7'v¥a BUSH 8 |20%23%20
3 3692 2108 000 |¥+7k SHAFT 4
4 0350 0161 030 |PW WASHER 4 |10%30%3.2
5 K712 0110 020 JF#&' b BOLT 4 |M10%25(7T)
6 3656 2121 000 |7VYvASSY ROLLER Assy 8
6-3 | 07500062 040 |A'7YVY BEARING 16 6204
6-4 | 3656 2129 000 |A4ILY—=)b SEAL 16
6=5 | 36562131 000 |4 AbHn— SEAL 16
6-6 | 0740 0002 000 |CYvy" RING 16 |S20
6-8 | A650 0100 600 |¥"—A=y7lk NIPPLE GREASE 8 |A-M6
6-9 | 3656 2136 000 |4hFvk NUT 8
6-10 | A360 0101 402 |SW WASHER 16 |14
6-11_| 03500161 430 |PW WASHER 16 |14%30%3.0
6-12 | A300 0114 001 |Fvb NUT 8 |M14
BK65 2016/October




3688 220A =y Rylr

Idler

R nRES BRmAH %l = <+ |E R i =
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3519 2201 100 |74FJASSY IDLER ASSY 2
1-1 3519 2203 001 |74F'3 IDLER 2
1-2 | 3519 2206 000 |17k7Yvy) SHAFT 2
1-3 | 0750 0060 031 |A'7Yvy’ BEARING 4 |12
1-4 | 07410003 500 |CYv¥y’ RING 4 |S35
1-5 | 3519 2208 000 |A4¥=lb SEAL 4
1-6 | 3611 2105 000 |7VYv¥v¥Y7° CAP roller 4
1-7 | 03500161 430 |PW WASHER 4 [14%30%3.0
1-8 | A300 0114 001 |+vk NUT 2 [M14
1-9 | 36112106 000 |7oYuvr9hFyb NUT 2
1-10 | A650 0100 600 |5Y=2=97°lb NIPPLE GREASE 2 |A-M6
1-11 | A360 0101 402 |sw WASHER 4 |14
2 3688 2205 000 |3-4 R YOKE 1
3 36882211 000 |3-% L YOKE 1
5 3688 2213 000 | 'L+ BOLT 2 [M16
6 A300 0116 001 |+vk NUT 2 [m16
BK65 2012/May




3692 230A

vUrvYy Upper

Roller

Rl HaES LR B% = <+ |=E BREH ® *
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 5401 2301 000 |V 7oy ROLLER 4
2 3519 2304 000 |47 PIPE 4
3 A114 0112 055 |k BOLT 4 |M12x55%30
4 0350 0161 240 |PW WASHER 8 |12%40%3.2
5 F301 0112 000 |F}vyh NUT 4 |M12
BK65 2012/May




3693 250A FRylUaZsso¥Y Power

Line

R MRES BB R E%| &= =1 = & &
#
i
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 3692 2501 000 |7 PULLEY 1
2 0750 0560 054 |A'7Yv" BEARING 2 |6005DDU
3 0350 0161 030 |PW WASHER 1 |10%30%3.2
4 K710 0110 020 |F /b BOLT 3 |M10%20(7T)
5 3692 2502 000 |7V¥av7—A TENSION ARM 1
6 A650 0100 600 |4')=A=97'IL NIPPLE GREASE 1 |A-M6
7 5310 2405 000 |7 PULLEY 1
8 0750 0563 044 |A'7YyY BEARING 1 16304DDU
9 0741 0005 200 |CYvy RING 1 |H52
10 0740 0002 000 |CYv4" RING 1 |S20
11 K710.0108 016 |Fi L+ BOLT 5 |M8%16(7T)
12 3205 2004 000 |&7")v9 SPRING 1
13 0852 1300 086 |VA'ILb V-BELT 1 |[SB86
14 3692 2511 000 |7V¥av7—A TENSION ARM 1
15 3535 3121 000 |Fv¥av7’-Y PULLEY 2
16 3533.2005 000 |4 SHIM 1
17 0742 0101 200 |EYVY RING 1 |12
18 3513 3127 000 |A7")v9 SPRING 1
19 3630 4393 000 | Wb BOLT 1
20 F301 0108 000 |F¥vk NUT 3 |M8
21 3692 2515 000 |hn'— COVER 1
22 3692 2518 000 |hn'— COVER 1
23 3606 4024 000 |K'94va'L RUBBER 1 |B-7
BK65 2016/October




3693 300A YA F/T7vF Side

|

3| é
N\ -
\ 1

Clutch

LH | 6 10—
1L v’:‘ g__—~ I___J‘IO
7 ?}‘9 X ,: . f‘fi/;% “9
(- § {3/ I 5 N »ﬁ;@fﬁ 15
~._ © \ TR e BN
/“> I". %/ - ’.l 8 __?}};.I ’% »ﬁ?f
~ N A - ’ > [ ™)
< \ ~ = [l
QN \ > /4
“--—-""“\\:\%«3 _ N~ I Rc 17 16
' 12 13
R MRES BB R B |E R E & &
#
i
NO. PART NO. PART NAME DESCRIPTION FROM ~ UP TO SERIAL NO. REMARKS
1 3692 3001 000 |Ln'— LEVER 1
2 3692 3005 000 |Ln'— LEVER 1
3 0692 0012 350 |5")y7° GRIP 2
4 3408 5202 000 |27"v9 SPRING 1
5 3693 3007 000 |74¥— WIRE 2
6 0562 0108 022 |E3743EY PIN 2 |8x22
7 0350 0140 818 |PW WASHER 2 |8%18x1.6
8 0523 0108 000 JR+97°E™Y PIN SNAP 2 |8
9 0350 0130 613 |PW WASHER 2 |6%13%1.0
10 0520 0120 012 |7VEY PIN SPLIT 2 [2.0%12
11 36883009 000 |t~ PIN 1
12 K110 0108 016 |Fi I+ BOLT 1 {m8x16
13 3692 3011 000 |7°5%vb BRACKET 1
14 3692 3014 000 |7—L ARM 1
15 3692 3016 000 |7—L ARM 1
16 0550.0006 025 |A7)U9't™Y PIN SPRING 2 |6%25
17 0550 0003 525 |A7)U9'E™Y PIN SPRING 2 |3.5%25
18 3513 3131 000 |7°5AFyIn'UH BAND 1
BK65

2014/July




3693 310A 79vF+-71l—% Clutch & Brake

|

o 2
|

5 — ,@\\@ 25, “heg

'\"K’“ | 5 9 {
247~ “ffj@tb\ ‘l | 10}
4~ % VL &~
5 6 — @\i elkﬂ/ \\
¥ 21
7 ? I\I
20 ég N
11392““‘ E 26
x"""‘-\-_\_\_ -
17 &—27
T @ 27
16—
R MRES BB R Bl = <+ |= RS & &
#
i
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 3688 3131 000 |Ln'— LEVER 1
2 0691 0012 251 |9Yy7° GRIP 1
3 0796 0161 815 |DU7"yYa BUSH 2 |16x18%15
4 3533 2005 000 |VA SHIM 1
5 0740 0001 600 JCYvy RING 1 ]S16
6 3692 3107 000 | IWb BOLT 1
7 3692 3109 000 |7°L—F PLATE 1
8 3513 3111 000 |A7"u% SPRING 1
9 0350 0141 022 |PW WASHER 1 |10%22%1.6
10 0520 0125 020 |7VEY PIN SPLIT 1 |2.5%20
11 36933112 000 |74%— WIRE 1
13 0562 0108 022 |E747EY PIN 1 [sx22
14 0350 0140 818 |PwW WASHER 2 |8%18x1.6
15 0523 0108 000 |2+97°EY PIN SNAP 118
16 3509 3216 000 |27y SPRING 1
17 3630 4393 000 |AYk'JLb BOLT 1
18 A301 0108 003 |4yt NUT 1 |m8
19 3208 3410 000 |4=yn 'yl TURNBUCKLE 1 [m8%50
20 A301 2108 003 |+vk NUT 1 |m8L
21 5201 3608 000 |/ '# SPRING 1
22 K814 0108 030 |Fi /b BOLT 1 [M8%30
23 A351 0108 002 |UFvk NUT 1 |m8
24 3688 3135 000 |7'549h BRACKET 1
25 0350 0151 026 |PwW WASHER 2 |[10%26%2.3

BK65

2014/March




/2

3693 310A /5vF+-7L—% Clutch & Brake
/1

14 25
2\ BT
)@/

'S /
6C
g —— 25 . g
X 9
2 / 10
4 1% \Q 11
Yo ﬂ\@\ﬁ \ /
\\7
B AN
20~
19
18\ /26
\@ :
17 —217
o —27
16\\%
R nRES BRmAH Bl = <+ |5 R E W i =
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS
26 3606 2015 000 |7oyavn)ayk BOLT 1
27 F301 0108 000 |FFvyh NUT 2 |M8

BK65

2012/August



3693 320A

FrY Gear

Shift

R nRES BRmAH E%l = <+ |E R E i =
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3688 3201 000 |Lin'— LEVER 1
2 3544 3203 000 |t =—)n47° PIPE 1
3 0693 0012 460 |4y7° GRIP 1
4 K804 0106 030 |Fik' 1L+ BOLT 2 |M6%30
5 0350 0130 613 |PW WASHER 1 |6%13%1.0
6 A300 0106 001 |+vk NUT 2 |m6
7 3693 3205 000 @Yk ROD 1
8 3692 3208 000 |7°L—F PLATE 1
9 K110 0108 016 |F& L+ BOLT 5 |M8x16
10 3692 3211 000 |7'74yb BRACKET 1
11 K710 0608 016 |F#'ILb BOLT 1 |M8%16(7T)
12 F300 0106 000 |FFvk NUT 1 |M6
13 3692 3215 000 |Lin'— LEVER 1
14 06910012 250 |5")y7° GRIP 1
15 3572 3231 000 |t~ PIN 1
16 3693 3218 000 |mAyh ROD 1
17 0562 0108 022 |EF74E™Y PIN 2 |8x22
18 0350 0140 818 |PW WASHER 2 |8x18%1.6
19 0523 0108 000 |2$y7'E™Y PIN SNAP 2 |8
20 3688 3238 000 |7—A ARM 1
21 0550 0006 022 |RA7 UL PIN SPRING 1 |6%22
22 3692 3221 000 |7°L—} PLATE 1
23 K710 0108 012 |Fik'ILb BOLT 1 |M8*12(7T)
BK64 2012/May




3688 350A HE¥x Seat
3
N~
Rl HaES LR B% = <+ |=E BREH ® *
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3688 3501 000 |¥—hr)o BRACKET 1
2 3642 3409 000 |#t¥Y—F SEAT 1 |UK-87-10
3 A114 0112 075 &b BOLT 1 |M12%75
4 0350 0151 226 |PW WASHER 2 |12%26%2.3
5 A351 0112 002 JUFvb NUT 1 [M12
6 3642 3414 000 |7°749b BRACKET 1
7 F301 0110 000 |FFvb NUT 3 |M10

BK64

2012/May




3691

9901

U3ty b Wagon

Set

( F#EH¥.~ ) BK65

R nRES BRmAH %l = <+ |E R i =
#
i3

NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS

S01 | 36919901 000 [73°v+tyh WAGON set 1 BKes* FENF T

1-1 3691 4001 000 |=417L—L4 FRAME 1

1-2 | 3691 4048 000 [¥+7b SHAFT 1

1-3 | 03500162 034 [PW WASHER 2 |20%34%3.2

1-4 | 0740 0002 000 |CYu¥ RING 2 |S20

1-5 | 3628 4031 010 [K'Hyvah RUBBER 2 |B-17

2-1 3691 4101 000 |n "% PANEL 1

2-2 | K710 0110 020 |Fi'Jbb BOLT 4 |M10%20(7T)

2-3 | 37214114000 |7'L—F PLATE 2

2-4 | K110 0108 016 |F&'Lb BOLT 6 |M8*16

2-5 | F301 0108 000 |FFyb NUT 4 |m8

2-6 | 36914121000 |7-F ARCH 1

2-7 | A1100108 025 |&Ib BOLT 2 |m8*25

2-8 | A3010108 003 |Fyb NUT 2 |m8

3-1 3691 4301 000 |44+ "= SIDE GATE 1

3=2 | 36914321000 |#404 —b SIDE GATE 1

3-3 | K710 0108 020 |F&ILb BOLT 2 |M8%20(7T)

3-4 | 3688 4325001 |7°4yb BRACKET 1

3-5 | 3688 4327 001 |7°4yb BRACKET 1

3-6 | 37184226 000 |vILSYvy RING 2

3-7 | 53013204 100 |27y SPRING 2

3-8 | 3688 4332 000 |t PIN 2

3-9 | 03500140818 |PW WASHER 2 [8x18%1.6

3-10 | 0742 0100 600 [EYv4 RING 2 |6

3-11 | 3718 4231 000 [mv% LOCK 1

BK65 2012/May




3691

9901

U3ty b Wagon

Set

( F#EH¥.~ ) BK65

Rifi BaEsS B 5 B Fh Bl = <+ |5 R E W " =
#
%

NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS

3-12 3718 4232 000 |nyy LOCK 1

3-13 K710 0110 025 |Fi'JL+ BOLT 2 |M10%25(7T)

3-14 0350 0141 022 |PW WASHER 2 |10%22%1.6

3-15 3666 4219 000 [91-7"7y¥x WASHER 2

3-16 | A351 0110 002 |UFyh NUT 2 |M10

3-17 3430 4311 001 |79FASSY LATCH 2

3-19 | A252 0180 016 |b7R3%Y SCREW 4

3-20 A110 0108 025 |V b BOLT 2 |M8%*25

3-21 A301 0108 003 |#yb NUT 6 |M8

3-22 | 3407 4215 000 [H'947T POLE 4

3-23 3688 4341 000 |1v¥al—4% INSULATOR 2

3-24 A110 0108 020 [ Wb BOLT 4 |M8%*20

3-25 3688 4329 000 |47 PIPE 2

4-1 3691 4401 000 |4 '—b GATE 1

BK65 2012/May




3691 480A FrmvyZ Lower Lock ( F#Z>7 ) BK65
R BRES BRmAH E%l = <+ |E R E i =
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3408 5201 000 |9¥ANTFRY NS PLATE 1
2 0562 0108 025 |E5743EY PIN 1 |8%25
3 0350 0140 818 |PW WASHER 3 |8%18%1.6
4 0523 0108 000 |97tV PIN SNAP 3 |8
5 3205 2005 000 [A7Jvy SPRING 1
6 3691 4801 000 |Ayk ROD 1
7 A110 0112 050 &' ILb BOLT 1 |M12x50
8 F301 0112 000 |FFyk NUT 1 Im12

BK65

2012/August




3688 490A

a2 RUX 7 Bed Locking Device ( FhH#L7 ) BK63

R BEES BRmAH %l = <+ |E R i =
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3688 4901 001 |Ln'— LEVER 1
2 3205 1051 000 |=%") GRIP 1
3 3564 4711 000 |Lin— LEVER 1
4 3688 4915 000 |74¥— WIRE 1
5 3688 4911 000 |Aysnt4av7° BRACKET 1
6 K110 0108 016 |JFikLk BOLT 3 |M8*16
7 3617 3227 000 |27V SPRING 1
8 0520 0120 012 |7Uty PIN SPLIT 1 |2.0%12
9 0350 0130 613 |PW WASHER 1 |6%13%1.0
10 0562 0106 017 |E5743EY PIN 1 |6%25
11 3513 3131 000 |7'FAFyIn'ul BAND 2
12 0350 0140 822 |pw WASHER 2 |8x22%1.6
BK65 2012/May




3693 500A

~—7

Mark

( FEWE7 L D

|nn

._@-

) BK65

S01+
=
ka
R nRES BRmAH E%l = <+ |E R E i =
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
S01 | 3693 500A 000 |v—44yh MARK set 1 BKe5FENZ T /Ty
3 3688 5003 000 |v—% MARK 1
4 3688 5005 001 |v—% MARK 1
5 3692 5007 000 |v=% MARK 1
6 3611 5021 000 |7vhik' vk’ MARK 1
7 3570 5026 000 |v—% MARK 4
8 3688 5009 000 |v—% MARK 1
9 3407 5013 000 |CANYCOM MARK 1
10 3692 5011 000 |v—% MARK 1
11 3507 5105 000 |#4414%'39/93)  |MARK 1
12 3565 6004 000 |v—% MARK 1
13 3688 5021 001 |v—% MARK 1
14 3572 6022 000 |v—% MARK 1
BK65 2012/August




692 550A 7Y7ky Accessories

2
Kﬁ“'ﬁm
50?
6
63 F4
BK ;ﬁﬁﬁ
1 \ gyfﬂ
3 —

/@\ po,

ToucH

Upu / 30
R BAES &8 T BE| = <+ |B EAS % % =

7
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P FROM ~ UP TO SERIAL NO. REMARKS
1 3692 5501 000 [M)T7YH{EY*ia MANUAL 1
2 3656 6502 000 [Ny BAG 1
3 3637 0254 000 [7°5AFyIn'yb BAND 1
30 | 79999 6009 000 |27 L=(IL—L¥E ) SPRAY 1 [Fvzan7 - ~No.4430287 17V
30 | 79999 6031 000 |A7'L—( 7L—ALZE ) SPRAY 1R — No.4430288~ 17%ay
30 | 79999 6016 000 |7 L=(Hiv—%8) SPRAY 1 |FA-GALYF ~No.4430287 17y
30 | 79999 6032 000 [R7'L—(Hn'—%8) SPRAY 1 B2k No.4430288~ 17y
BK65 2016/April




110A 7lL—A Frame ( WEX¥LZ ) BK65D

3693

¢
He T
s
€ &
4
o
=z
<
iy 2
e
& 5
8 !
=
o
o
w
o
H S
ol g B S
g
i3 5 o
4 Py
A 7 NS
Ll —| ¥
=) =
£ 2 |-~ -
= [«
w
=
<
=z o
[~ w
2 el |3
T
o ol o] <
[ I =
&
N o
o =
fx <
o P
n—mlr
=
NEE
I =] 8
ol N ©
BEEE
i g 5l
Wl = o] —| ©
o2 o ~| ol o
%= N EEE
| M| »
™| ] ©
H o
AN ] <
1 p=4

2013/ May

BK65



3691

9902

U3ty b Wagon

Set

( WEF>7 ) BK65D

R nRES BRmAH %l = <+ |E R i =
#
i3

NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS

S01 | 36919902 000 [73°v+tyh WAGON set 1 BK65-HESA T

1-1 3691 4051 000 |=417L—L FRAME 1 |BK65-lES VT

1-2 | 3691 4048 000 [¥+7b SHAFT 1

1-3 | 03500162 034 [PW WASHER 1 |20%34%3.2

1-4 | 0740 0002 000 |CYv¥ RING 2 |S20

1-5 | 3628 4031 010 [KHyvah RUBBER 1 |B-17

2-1 3691 4101 000 |n %)L PANEL 1

2-2 | K710 0110 020 |Fi'Jbb BOLT 4 |M10 % 20(7T)

2-3 | 37214114000 |7'L—F PLATE 2

2-4 | K110 0108 016 |Fi'Jbb BOLT 6 |M8x16(4T)

2-5 | F301 0108 000 |FFyb NUT 4 |m8

2-6 | 3691 4121000 |7—7 ARCH 1

2-7 | A1100108 025 |&'ILb BOLT 2 |M8x25

2-8 | A3010108 003 |Fvb NUT 2 |m8

3-1 3691 4301 000 |44+ "= SIDE GATE 1

3=2 | 36914321000 |#404 —b SIDE GATE 1

3-3 | K710 0108 020 |F&ILb BOLT 2 |M8x20(7T)

3-4 | 3688 4325001 |7°4yb BRACKET 1

3-5 | 3688 4327 001 |7°J4yb BRACKET 1

3-6 | 3718 4226 000 |vILSYvy RING 2

3-7 | 53013204 100 |27y SPRING 2

3-8 | 3688 4332 000 |t PIN 2

3-9 | 03500140818 |PW WASHER 2 [8x18%x1.6

3-10 | 0742 0100 600 [EYv4 RING 2 |6

3-11 | 3718 4231 000 [mv% LOCK 1

BK65 2012/August




3691

9902

U3ty b Wagon

Set

( WEF>7 ) BK65D

R BaEsS B 5 B Fh Bl = <+ |5 R E W " =
#
%

NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P! FROM ~ UP TO SERIAL NO. REMARKS

3-12 | 3718 4232 000 [Ay% LOCK 1

3-13 | K7100110 025 |Fi b BOLT 2 |M10 x 25(7T)

3-14 | 03500141022 |PW WASHER 2 |10x22%1.6

3-15 3666 4219 000 |91—7"7y % WASHER 2

3-16 | A351 0110 002 |UFyh NUT 2 |M10

3-17 | 34304311 000 |[79FASSY LATCH 2

3-18 | 34304312 000 |hin'— COVER 2

3-19 | A252 0180 016 [F5R3%Y SCREW 4 |M8.0x16

3-20 | A1100108 025 |&'Jbk BOLT 2 |M8x25

3-21 | A301 0108 003 |$vFk NUT 6 |M8

3-22 | 3407 4215 000 [H'H4T POLE 4

3-23 | 3688 4341000 |{vyaL—4% INSULATOR 2

3-24 | A110.0108 020 |#')L+ BOLT 4 |M8x20

3-25 | 3688 4329 000 |/47° PIPE 2

4-1 3691 4401 000 |4+ GATE 1

BK65 2012/August




3691 480B Frmvy”Z Lower Lock ( JHEX>Y ) BK65D
Rl HaES LR B% = <+ |=E BREH ® *
1
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
1 3408 5201 000 |7¥BNT7EYIAEY PLATE 1
2 0562 0108 025 |E574%E™Y PIN 1 |p8x25
3 0350 0140 818 |PW WASHER 3 |8x18x1.6
4 0520 0125 016 |7UEY PIN SPLIT 3 |25%x16
5 3205 2005 000 |&7°Yvy SPRING 1 |#38
6 3691 4811 000 |Ayk ROD 1 |08
7 A110 0112 050 & Wb BOLT 1 |M12 x50
8 F301 0112 000 |FFvb NUT 1 [M12

BK65

2012/August




3693 500B ~—7 Mark ( WEXF7-&LF> ) BK65D

u]@;l

S01+
_ [
ka
R nRES BRmAH %l = <+ |E R i =
#
i3
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
so1 | 3693 5008 000 |v—4tyt MARK set 1 BKes;HIESR T /Ity
3 3688 5003 000 |v—% MARK 1
4 3689 5004 001 |v—% MARK 1
5 3688 5005 001 |v=% MARK 1
6 3692 5007 000 |v—% MARK 1
7 3611 5021 000 |Fyhk' )Yk MARK 1
8 3570 5026 000 |v—% MARK 4
9 3688 5009 000 |v—% MARK 1
10 3407 5013 000 |CANYCOM MARK 1
11 3692 5011 000 |v—% MARK 1
12 3507.5105 000 |#4414%'39/93)  |MARK 1
13 3565 6004 000 |v—% MARK 1
14 3688 5021 001 |v—% MARK 1
15 3572 6022 000 |v—% MARK 1

BK65 2012/August




3693 500C

~—727 Mark

u].@::

( F@Eh¥~-ELYX ) BK65

S01+
f=]
17
Ka
7
R HRES BEEH B = < |EH RS " &
#
4
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
s01 | 3693 500C 000 |v—4tyh MARK set 1 BKesF BN /L ft
3 3688 5003 000 |v—% MARK 1
4 3688 5005 001 |v—% MARK 1
5 3692 5007 000 |v—% MARK 1
6 3611 5021 000 |Fvhk' vk MARK 1
7 3570 5026 000 |¥—% MARK 4
8 3688 5009 000 |v—% MARK 1
9 3407 5013 000 | CANYCOM MARK 1
10 3692 5011 000 |v—% MARK 1
11 3507 5105 000 |#4414%'39/9Y3)  |MARK 1
12 3565 6004 000 |v—% MARK 1
13 3688 5021 001 |v—% MARK 1
14 3572 6022 000 |v—% MARK 1
15 3420 5005 000 |R4—44")%1) MARK 1
BK65 2012/August




3693 500D

~—727 Mark

u].@::

( WEX>T -+ELYE ) BK65D

S01+
f=]
T
Ka
8
R BEES BEEH B = < |EH RS " &
#
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION |R/P| FROM ~ UP TO SERIAL NO. REMARKS
s01 | 3693 500D 000 J¥—4tyk MARK set 1 BKe5;HIESR T /Y%
3 3688 5003 000 |v—% MARK 1
4 3689 5004 001 |v—% MARK 1
5 3688 5005 001 |v—% MARK 1
6 3692 5007 000 |v—% MARK 1
7 3611 5021 000 |Fvhk' k'™ MARK 1
8 3570 5026 000 |¥—% MARK 4
9 3688 5009 000 |v—% MARK 1
10 3407 5013 000 | CANYCOM MARK 1
11 3692 5011 000 |¥—% MARK 1
12 3507 5105 000 |#4414%'39/9Y3)  |MARK 1
13 3565 6004 000 |v—% MARK 1
14 3688 5021 001 |v—7% MARK 1
15 3572 6022 000 |v—% MARK 1
16 3420 5005 000 |R4—44")%1) MARK 1
BK65 2012/August




3693 600A =77 Hydraulic

]

(%]

{
\® ¥
a3

b
od
/
——

System ( WEXT

) BK65D

S 33
e~ N - S 20 |
6 2 R NG EEEN
25— T EP/ I N
) P P
26— [ 5 N\\;ﬁ’ @ N
27 8 = // l/ N \_f@ﬁ
27 & o 7 & \21
—& 1—
R MRES BB Bl = <+ |= RS & &
#
i
NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS
1 3557 6001 000 |n'yr—Y HYD.PUMP 1
2 3615 6001 000 |7°—!)— PULLEY 1
3 0350 0161 030 |PwW WASHER 1 |10%30%3.2
4 K710 0110 012 JF#&' b BOLT 1 [M10%12(7T)
5 3692 6005 000 |77y BRACKET 1
6 3692 6011 000 |7vvay7—A TENSION ARM 1
7 K110 0108 016 |F# b BOLT 10 |M8%16
8 0852 1300 029 JvA'lLk V-BELT 1 |SB29
9 3689 6011 001 |Lin'— LEVER 1
10 0691 0010 253 |9v7° GRIP 1
11 K710.0110 020 |F Ik BOLT 1 |M10%20(7T)
12 7801 1001 000 |¥Yv% Assy Cylinder 1
13 3576 5013 000 |t~ PIN 1
14 3549 6011 000 |¥+7k SHAFT 1
15 0350 0162 034 |PW WASHER 4 |20%34%3.2
16 07400002 000 |JCYvy RING 4 [S20
17 3518 5023 000 |74°7°% ADAPTER 1 19034-04
18 3611 7302 000 |IN# ADAPTER 3
19 3691 6011 000 |H—2 HOSE 2
20 3518 5038 000|957 CLAMP 1
21 5210 6007 000 |97v7° CLAMP 1 ]t0.8
22 3635 5023 000 |7°7v— TUBE 3
23 3535 3121 000 |7vv3v7'—) PULLEY 1
24 0742 0101 000 |JEYVY RING 1 ]10
25 3514 6124 000 |27y SPRING 1
BK65 2014/November




3693 600A =77 Hydraulic

System ( WEX>7 ) BK65D

R MRES BB R E%| &= B = & &
#
i

NO. PART NO. PART NAME Q'ty| DESCRIPTION|R/P FROM ~ UP TO SERIAL NO. REMARKS

26 3619 4053 000 |7Uvavkdmayh BOLT 1

27 F301 0108 000 |F¥vk NUT 2 |M8

28 3537 1325 000 |1v¥ab—4% INSULATOR 1

29 3537 1321 000 |7'549b BRACKET 1

30 3689 6022 000 |AryN'— STOPPER 1

31 3513 3131 000 |7"7AFyIn U BAND 1

32 3637 0254 000 |7 7AFyIN UL BAND 1

33 3692 6013 000 |hn'— COVER 1

BK65 2014/November




3557 6001 Nysr—Y Hydraulic Pump
39
e 5

i

10 32 11 19 38 37 12

@

N

17 14 16 8
YY-I1' b7 EREEAR AXR
] 27 4 36 313415 7 232 40
— 29
35 S
28 -A
a1
- \ 18 24
= —
==
S
mJ 325 gg
: i 21
‘_I_ 22
PPH1.TACO.5-064 1 26 20/ 9
R HaES A Bl & <t = # A5 % B &
#
i
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 74747 V—F Adapter Plate 1 ]402-11579-00 N/A
2 |z795402-11546-10)#% v 7°ASSY Pump Assy 1 |402-11546-10
3 Y¥7b Shaft 1 ]402-10891-07 N/A
4 A=7" Sleeve 1 [402-10892-01 N/A
5 A7) Spool 1 1 ]402-10893-06 N/A
6 |795402-10894-11|Lin'— Lever 1 ]402-10894-11
7 A2NH YT+ Spring Retainer| 1 [402-10895-03 N/A
8 |795402-10896-06]/ £(Ln'—) Spring (Lever) 1 ]402-10896-06
9 |z9S402-11588-00]%% Tank 1 ]402-11588-00
10 Y=MVIVT Valve Seat 1 ]402-10079-07 N/A
11 |795402-10080-07|# A yb Poppet 1 ]402-10080-07
12 |795402-10697-07|7Y ¥ AFYY A2 Adjusting Screw| 1 [402-10697-07
13 |79S402-11003-00|')7—=F Retainer 1 ]402-11003-00
14 THYEE IWIM5 X 12 M5x12 Bolt 1 ]022-25073-00 N/A
15 |795036-10204-00|0')9" P6 O-ring 1 ]036-10204-00
16 hh Cam 1 ]402-11355-00 N/A
17 Ny AN — Baffle Cover 1 ]402-11043-01 N/A
18. | 05700005 018 |A{a7% 5x5x18 Key 1 ]402-00239-78
19 [295402-00402-43| 275" ())=7) Spring (Relief) | 1 ]402-00402-43
20 |79S036-15502-48|0Yv 7 (4u4) O-ring 1 |036-15502-48
21 A= Oil Seal 1 ]036-50073-00 N/A
22 FIANTYVY Bushing 1 ]031-40133-00 N/A
23 |795400-50509-00|7"Y—4 —F¥y7° Breather Cap 1 |400-50509-00
24 AN—Y Spacer 1 ]402-11396-00 N/A
25 cyuy Ring 1 ]402-11397-00 N/A

Items maked N/A are not available individually.

D 2y —URERERERE, SHEFTRE. (R RIEEA A ERS) TIAN, ANLITER U TR L 7B T, Sy —YAS SY R E LU,

Items not marked N/A can be supplied individually. However, hydraulic components are precision machines that
require knowledge and equipments to properly service. We recommend the power package be supplied as
assembly.

BK65 2013/March



36567 6001

. u ]

Nolr—Y Hydraulic

39

| —

N

i

Pump

10 32 11 19 38 37 12

@

N

17 14 16 8
YY-I1' b7 EREEAR AXR
! 27 4 36 313415 7 232 40
— 6 29
35 S
28 -A
141
78 Y
= —
==
S
mJ 325 gg
: i 21
‘_I_ 22
PPH1.TACO.5-064 1 26 20/ 9
R MaES EIEREZE B & ~f " B R B % " &
#
e
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FROM ~ UP TO SERIAL NO. | REMARKS
26 | 08300100 070 |OY) P7 O-ring 1 ]036-10405-00
27 | 08300100 160 |OYU) P16 O-ring 1 ]036-10217-00
28 0" S24 O-ring 1 |400-50500-46 N/A
29 Ch'4bA7 16 O-ring 1 ]026-60014-00 N/A
30 Ch'4bA7 20 O-ring 1 ]026-60018-00 N/A
31 AF=R' =l 9/32 Ball 1 ]031-65109-00 N/A
32 AF=R' = 7/32 Ball 1 ]031-65107-00 N/A
33 A'7109°600422 Bearing 1 ]030-03004-00 N/A
34 |795402-00400-43| 27"V Spring 1 ]402-00400-43 N/A
35 | A544 0705 010 |7+Y%#& IWEM5 x 10 Bolt 1 ]022-25072-41
36 |79S035-50702-00|7 1945754 Plug 1 ]035-50702-00
37 |79s402-11523-00|Fv+ Nut 1 ]402-11523-00
38 | 08300100 090 |OYvy P9 O-ring 1 ]036-10407-00
39 | A544 0706 016 |7+Y%#& ILbM6 X 16 Bolt 4 1022-20047-41
40 |Z795402-11595-01|%99¥3un47° Pipe 1 ]402-11595-01
41 7= Retainer 1 1402-11722-00 N/A

Items maked N/A are not available individually.

D 2y —URERERERE, SHEFTRE. (R RIEEA A ERS) TIAN, ANLITER U TR L 7B T, Sy —YAS SY R E LU,

Items not marked N/A can be supplied individually. However, hydraulic components are precision machines that
require knowledge and equipments to properly service. We recommend the power package be supplied as

assembly.

BK65

2013/March




3692 0205 100 EE#R TILW+

40W

TRy b2y F

o

C? Iy

F-24 9 F
‘G NC !
EIBBATIGST i s L0758 0.75B E>{I§] B
OFF o0 ST 3 BL :
ON 010 N | o fese | Gl )
ST OO0 B/’\T 5 0.75RW |
0.75RW {}E
‘ 0.758 V\
a4 3 BL ;
N =1L — 4 BG
(12VI50mA) 5, |T5RY
(259-4) (B
o ; 0.75BW 0.75BW 5 d
— g
| ! g
| r-R - - r----1 g
| A A0k | I-
754247 \ 0.75RW [quj] 0.75R ‘ CD
7 5 5 7 4k B [BW[BY BW NIl BG /
A FREE \/\L BY 'TKE_' B (HEB_ISBY. ..y /
gl PUsSH |OT0 ‘ |
\ '[B [5BY
-+
Ny T =
BDRM
2-B a—Ww Bl WB
F—R $-G W e
H#-Y A—Br
'L B—0
®—P  EBE—Lg B (R
%—-V KB—-Sb
K—Gvy
EHRRAVIIEAVS, KIVEE. 5T & %1 2R30.58%7.

F =340



3688 0205 100 EE#EE LY+

Fr—va4)
MAX: 1A
PARYVT:0. 9A

RTRYPRIYF

0.758B

-

*—219F - I
; IG |
E B'isatiGisT , ) . .
g 4 B 15 o120 0.758r {15 |- B { L JV=340
ST s B |
ON o0 E(GND) 0. 758 ‘
ST OO0 BAT 0. 75RW ; LDFTIPA Y
| el
BL
3 777
/f'j_Ul/_ FDi—L} 4 BG !
(12V150mA) , Lo 75RW |
(AB—A) 5 O 5 |-0-75BW 0. 75BW g
q
q
q
: : N
TITARIVF | 0. 75RW 0. 75R !
5w FikEE  |BWBW BW [\, ] BG }
FREE WL O BW o B d HEB..15BY. 1
gl PUSH [©1© a |

K—Gy

E-w 51:wB






